
 

NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF 
2.0 MLD & 500 KLD SEWAGE TREATMENT PLANT HGSBR BASED AND SSTP 
DRAINAGE PUMP HOUSE IN BHEL, TRICHY. 
Enquiry No: 94723 00007/ 29.01.2024 - GEM/2023/B/4358240 
 

Page 1 of 50  Contractor’s Sign & Seal  

BHARAT HEAVY ELECTRICALS LIMITED- TIRUCHIRAPPALLI-620 014 
WORKS CONTRACTS MANAGEMENT 

NOTICE INVITING e-TENDER (GeM) 
PART-I (TECHNO COMMERCIAL BID) 

1. 
Tender Ref. No.: 
GeM Bid No.:   

94723 00007/ 29.01.2024 
GEM/2023/B/4358240 

2. Tender Type Open Tender-Two Part (e-Tender) 

 
3. 

Name of work 

WORKS CONTRACT FOR OPERATION AND MAINTENANCE 
OF 2.0 MLD SEWAGE TREATMENT PLANT, 500 KLD 
SEWAGE TREATMENT PLANT HGSBR BASED AND SSTP 
[...]
shifts shall be attended immediately by the operator himself if he is qualified or by deploying a qualified 
electrician and the plant operations shall not be affected. Any spares required for rectification will be 
provided by BHEL. Tools required for the works shall be brought by the Contractor. 

7. The contractor is free to deploy standard approved machineries/equipment wherever possible and execute 
any of the works in their scope to the satisfaction of the department. If the contractor fails to execute any 
of the works that is necessary for the operation & maintenance of the Treatment plant the same will be 
executed by BHEL by engaging alternate agency / other means. The expenditure thus incurred by BHEL 
plus 50% over head charges will be recovered from the contractor's bills. The contractor is advised to visit 
the plant site to assess the work content before submitting his offer. 

8. The contractor shall nominate / authorize a person for any official correspondences with BHEL. He/ she 
shall report to the BHEL Executive / supervisor in charge of the sewage treatment plant, about the 
performance & healthiness of the plant every day. 

9. The contractor shall depute alternate Operator if the shift Operator is on leave / absent / compensatory 
off. 

10. No Workman will be allowed to work more than 8 hours in any day and more than six days in a week. The 
contractor shall plan for relievers accordingly to fulfil the requirement. It is the responsibility of the 
contractor to ensure round the clock operation of the plant (in case of 2.0 MLD STP) by engaging suitable 
Manpower. The contractor shall plan for suitable relievers for the labours engaged to meet the statutory 
and mandatory provisions. 

11. The contractor shall carryout preventive maintenance of the equipment like pumps, blower’s valves etc., 
as per the instructions given in the O&M manual. The contractor shall attend all minor breakdowns. 
Materials, if any, required for repairs & maintenance of the equipment by Contractor will be given by BHEL. 

12. In case of major breakdown, the contractor shall arrange for removal of the motor, gearbox, blowers, 
pumps etc., and handover to BHEL for repair. 

13. The contractor should maintain all monitoring records w.r.t STPs Operation & Maintenance, Laboratory 
analysis, etc.,  

14. The Contractor should associate for collecting samples by statutory bodies like Central Pollution Control 
Board, Tamil Nadu Pollution Control Board and others if necessary. The contractor shall liaison with TN 
State Pollution Control Board for all purposes as required w.r.t these STP within the quoted rates. 

15. All consumables like Hypo, Citric acid, Lubricant oil etc., required for the plant will be supplied by BHEL at 
free of cost. The contractor shall submit the list and quantity of consumables and spares used every month 
for the verification by BHEL. 

16. The details of spares required for all pumps and the equipment’s shall be given by the contractor well in 
advance so as to procure and keep ready to run the plant without any interruption, and the same will be 
issued to them on written requisition. Replacement of defective spares is in the scope of contractor. Records 
shall be maintained for the receipt and use of spares supplied by BHEL. 

17. The workers should be provided with personal protective equipment’s such as Gloves, Goggles, safety 
shoes, Gum boots, face masks, waste cloths, soaps, etc., by the Contractor within the quoted rates. 

18. The contractor should follow all procedures pertaining to safety and EMS in day to day running of the plant. 
19. The contractor should keep a First Aid Box with list of Aids and the same shall be refilled as and when 

required by the contractor at his own cost. 



 

NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF 
2.0 MLD & 500 KLD SEWAGE TREATMENT PLANT HGSBR BASED AND SSTP 
DRAINAGE PUMP HOUSE IN BHEL, TRICHY. 
Enquiry No: 94723 00007/ 29.01.2024 - GEM/2023/B/4358240 
 

Page 14 of 50  Contractor’s Sign & Seal  

20. The contractor shall carry out the Health Performance check at his cost for the workman engaged in the 
work through a registered medical practitioner and produce the certificate on demand. 

21. The contractor should provide a Preventive Maintenance service periodically i.e. once in a month through 
offering a visit by a qualified Environmental Engineer / Chemical Engineer to ensure the overall health of 
plant, the report to be submitted to engineer-in-charge. 

22. Raw sewage and treated water should be tested for pH, TSS, TDS, COD, BOD @20 º C for 5 days / 27º C for 
3 days, Oil & Grease, Sulphates, Chlorides as per the schedule given in Annexure. The tests shall be 
conducted in any NABL Accredited laboratory as per annexure. 

23. Field testing equipment for testing parameters such as pH, TDS, MLSS Measuring Vessel should be made 
always available at the plant site by the contractor. 

24. The contractor shall intimate to the Engineer-in-charge any deviation in the desired performance 
parameters of the raw sewage as well as the treated water. Corrective action as directed by the Engineer 
in-Charge shall be immediately implemented. 

25. Contractor shall provide tools like ammeter, multi-meter, tester, screwdriver, spanner set, wrenches, crow 
bar, spade, sickles or any other tool that may be necessary for the proper operation and maintenance of the 
STP. 

26. The contractor shall attend to any minor leakages / breakages in the PVC / UPVC pipe lines in the ST Plant 
area for which necessary spares if required shall be provided by BHEL.  

27. It is the responsibility of the contractor to keep the entire plant site neat and tidy in all shifts and on all days 
28. The contractor shall be liable to follow the instructions given by BHEL time to time with related to the 

proper functioning of the STP. 
29. The contractor is free to deploy any mechanical equipment approved by BHEL for carrying out the cleaning 

activities etc.,  
30. The tenderers are advised to visit the plant site to assess the nature of the work and work out the 

Manpower / machinery requirement before submitting the offer. 
31. Water, Electrical Energy required for the works will be provided by BHEL at free of cost. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF 
2.0 MLD & 500 KLD SEWAGE TREATMENT PLANT HGSBR BASED AND SSTP 
DRAINAGE PUMP HOUSE IN BHEL, TRICHY. 
Enquiry No: 94723 00007/ 29.01.2024 - GEM/2023/B/4358240 
 

Page 15 of 50  Contractor’s Sign & Seal  

Annexure- I  
TECHNICAL WRITEUP OF THE SEWAGE TREATMENT PLANT (2.0 MLD STP): 
 

1. INTRODUCTION  

Basically the intent of the STP plant is to treat the domestic and canteen sewage coming from the factory 
and the average capacity of the treatment plant is 2 MLD. The plant is built with the state of the art 
membrane based bioreactor technology (MBR) to treat the sewage. All the technical requirements for the 
plant to produce permeate water meeting the pollution control norms and also reuse either for the 
gardening/toilet flushing have been incorporated in the plant design.  
 

2. PRE-TREATMENT  

In the pre-treatment section sewage is fed from the sewage feed pump. We have a mechanical screen with 
automatic indexing to filter out particles of 6mm and more. An oil skimmer is provided after the screen 
chamber to capture the floating oil. A drum screen is also given at the discharge of submersible pump to 
filter particles of size 2mm and more. 
 

3. PUMPS  

The submersible pumps are provided in the equalization tank to feed water to the bioreactor tank. The 
pumps for producing permeate water (1w+1sb) from the effluent are given with variable frequency drive 
to meet the varying production capacity of the stream with savings in power based on the load. A storage of 
2 m3 permeate is maintained to back pulse the membrane in a specific periodicity to dislodge the particles 
which were stuck to the membrane surface during production cycle. Back pulsing is carried out through 
reversing the flow through membrane (i.e.) from inside to outside. The maintenance of mixed liquor 
suspended solids (MLSS) in the bioreactor tank is accomplished by employing a pump which will be 
recirculating the sludge from the membrane tank to the bioreactor tank. This pump is called Return 
Activated Sludge (RAS) Pump. Necessary pneumatic actuated valves are provided to operate the plant  
 

4. BLOWERS  

The heart of the MBR system function is to keep the cultured bacteria alive in the bioreactor tank. To 
accomplish this function there are two needs. One is the maintenance of required oxygen level in the 
bioreactor tank for the bacteria to live. This is done by continuously running the process blower (1w+1sb) 
and supplying air to the bioreactor tank. The second is the food to the bacteria which is supplied from the 
fresh sewage admitted to the bioreactor tank. Mixing blower (1w+1sb) is provided to keep the incoming 
sewage in the equalization tank thoroughly mixed before being admitted to bioreactor tank. The membrane 
cassette is also having air diffusers at the bottom of the cassette to receive the air from the membrane 
blower (1w+1sb) and agitate the membrane fibres to dislodge the sludge particles from the membrane 
surface. A compressor with air dryer and air receiver is also installed to cater to the needs of the pneumatic 
operated valves in the STP plant  
 

5. ZEEWEED MEMBRANES  

GE‟s zeeweed submersible ultrafiltration membrane have been used to produce the permeate water from 
the effluent. The membrane chemistry has been so chosen to take care of the harsh liquids. The pore size 
available in the membrane is able to produce permeate water turbidity less than1NTU. Necessary sizing of 
the tanks for equalization, bio-culture development, membrane holding & sludge holding have been done 
to take care of the designed capacity of the STP. 

 
6. DOSING SYSTEMS  

Necessary dosing system with tank, pump and piping for dosing chemicals which are required for 
maintenance cleaning and recovery cleaning of the membranes.  
 

7. SLUDGE HANDLING SYSTEM  

Sludge handling system consists of sludge feed pumps and a filter press. The liquid effluent coming from the 
squeezed effluent is fed back to the effluent feed well. The solids will be disposed off from the filter press.  
 

8. MCC, PLC & INSTRUMENTATION  



 

NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF 
2.0 MLD & 500 KLD SEWAGE TREATMENT PLANT HGSBR BASED AND SSTP 
DRAINAGE PUMP HOUSE IN BHEL, TRICHY. 
Enquiry No: 94723 00007/ 29.01.2024 - GEM/2023/B/4358240 
 

Page 16 of 50  Contractor’s Sign & Seal  

Required Motor Control Centre (MCC), programmable logic controller (PLC) have been installed to take care 
of the operation of the MBR based STP plant in Auto/Manual mode. The touch screen display available in 
the PLC panel provides operator to operate, control, and monitor the plant operation. Necessary 
instrumentation for the flow measurement of the permeate & sludge, pressure measurement of the blowers, 
level controls in the screen chamber, equalization tank & membrane tank, dissolved oxygen (DO) 
measurement in the bioreactor tank etc., have been provided for proper monitoring of the plant 
performance.  
 

9. INLET EFFLUENT and Treated Effluent QUALITY FOR DESIGN  

The MBR feed water quality considered for the design of MBR system is given below.  
Parameter Raw Sewage Treated Water 

pH 6.0 – 8.0 6.5 -8.0 

TSS <600 mg/l < 5 mg/l 

BOD 150 – 210 mg/l < 5 mg/l 

COD 300-400 mg/l < 30 mg/l 

Oil & Grease 10-20 mg/l < 5 mg/l 
 

10. TERMINAL POINTS  

a. Inlet feed to Equalization tank from sewage collection (wet) wells, located adjacent to STP.  
b. Permeate from MBR plant will be let out to soil aquifer ponds adjacent to the STP and from there to nearby 
horticulture. 
c. Electrical power 3ph, 415volts, 50 Hz will be supplied at the incomer of the MCC panel of the MBR plant 
by BHEL.  
d. Disposal of solid waste from the mechanical screen, drum screen, filter press will be taken care of by 
Contractor and shall be disposed as directed by BHEL. 
 

ANNEXURE – II 
 

Annexure II - Sampling & Analysis Requirement - Both in 500 KLD & 2.0 MLD STP 

Parameter Frequency 
pH of feed Field test daily for every shift operation / as 

and when required by the department (All 
apparatus, testing chemicals & testing at 
contractor’s cost) 

pH of Permeate 
TDS of feed 
TDS of Permeate 
MLSS 
Parameter to be tested for Raw Sewage and Treated Water in NABL Accredited Lab  Both 
in 500 KLD & 2.0 MLD STP  
Parameter 

 once in a month 
(All sampling & testing 

charges at contractor 's cost) 

pH 
Total Suspended Solids 
BOD5@20 deg. C or BOD3@27 deg. C 
COD 
Oil & Grease 
Total Dissolved Solids 

 
 
 
 
 
 
 
 
 
 



 

NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF 
2.0 MLD & 500 KLD SEWAGE TREATMENT PLANT HGSBR BASED AND SSTP 
DRAINAGE PUMP HOUSE IN BHEL, TRICHY. 
Enquiry No: 94723 00007/ 29.01.2024 - GEM/2023/B/4358240 
 

Page 17 of 50  Contractor’s Sign & Seal  

 
ANNEXURE - III 

INLET SEWAGE & TREATED WATER CHARACTERSTICS of 500 KLD STP 
 
Parameter Raw Sewage Treated Water 

pH 6.0 – 8.5 6.5 -8.5 

TSS 150 - 400 mg/l < 5 mg/l 

BOD 150 - 300 mg/l < 5 mg/l 

COD 400 – 600 mg/l < 20 mg/l 

Oil & Grease 20 – 100 mg/l < 5 mg/l 

 
ANNEXURE - IV 

INLET SEWAGE & TREATED WATER CHARACTERSTICS of 2.0 MLD STP 
 

Parameter Raw Sewage Treated Water 

pH 6.0 – 8.0 6.5 -8.0 

TSS <600 mg/l < 5 mg/l 

BOD 150 – 210 mg/l < 5 mg/l 

COD 300-400 mg/l < 30 mg/l 

Oil & Grease 10-20 mg/l < 5 mg/l 

 
ANNEXURE - V 

List of records to be maintained 
 

1. Daily plant operation Log sheet. 

2. Hours of Operation of all pumps, Blowers, etc. 

3. Flow meter reading of Inlet and outlet pumps   

4. Consumption of chemicals like HYPO, Citric acid power, Polymer, Nutrients (DAP & Urea), etc. on daily basis. 

5. Consumption of lubricants, oils, etc. 

6. Breakdown and corrective/preventive actions 

7. Process failures and corrective/preventive actions 

8. Lab test records for all parameters 

9. Records for receipt and use of spares, lab chemicals, etc. 

10. PPE’s, Medical fitness and First Aid Kit records. 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF 2.0 MLD & 500 KLD SEWAGE 
TREATMENT PLANT HGSBR BASED AND SSTP DRAINAGE PUMP HOUSE IN BHEL, TRICHY. 
Enquiry No: 94723 00007/ 29.01.2024 - GEM/2023/B/4358240 
 

Page 18 of 50  Contractor’s Sign & Seal  



 

NAME OF WORK: WORKS CONTRACT FOR OPERATION AND MAINTENANCE OF 
2.0 MLD & 500 KLD SEWAGE TREATMENT PLANT HGSBR BASED AND SSTP 
DRAINAGE PUMP HOUSE IN BHEL, TRICHY. 
Enquiry No: 94723 00007/ 29.01.2024 - GEM/2023/B/4358240 
 

Page 19 of 50  Contractor’s Sign & Seal  

TECHNICAL WRITE UP FOR PLANT START UP AND NORMAL OPERATION 

PROCEDURE for 500 KLD hgSBR BASED SEWAGE TREATMENT PLANT  

 

1.1 STARTUP AND NORMAL OPERATION:  

          Startup of the plant after a shutdown / cleaning the following procedure to be adopted. 

1. Fill up the Aeration tank with freshwater upto to 3.2 mts level 

2. Start the Air blower and run the blower continuously. 

3. Add Bio – culture or Activated sludge of hgSBR plant as per the requirement. Add the nutrients – DAP & 

Urea as per the requirement. 

4. Allow the system to run for 3 to 5 days. 

5. Set the cycle batch time of two batches per day for four batches per day for the next 10 days. 

6. After 15 days of startup Increase the number of cycles per day to six cycles per day. Now the plant 

operates at full capacity. 

7. Check the MLSS in the Aeration tank. Ensure it should be 500 mg/l and above. 

8. Dose hypo in the Treated water line and maintain the free chlorine within limits. 

9. Hypo Dosage - In 200 liters of Water add 10 Liters of Hypo at 12 % concentration. Dosage at the rate of 